





Pain Management


Nausea Management








1. Assess ABC's


2. Initiate management of all injuries / underlying


problems prior to initiating pain or nausea management.


3. Determine history of medication allergies prior to


administration of any drug or agent.


4. Administer Oxygen 








Signs of any of the following:


1. Intoxication


2. Neurologic impairment


3. Respiratory impairment?











NO








YES





Treat any present if not contraindicated








Continue to


Monitor & Transport








Nausea and/or vomiting








Approved Agents:


Promethazine (Phenergan)12.5mg- 25mg IM or IV  12.5mg on the Elderly


Zofran 2-4mg IM or 


        IV over 1-2 min.











Severe Pain





Approved Agents:     (Pain Management)





1. Morphine sulfate 2-5mg SIVP may


    repeat X1 in 5-10 min


2. Meperidine (Demerol) 25-50mg IM, may


    repeat X1 in 10-15 min


3. Ketrolac (Toradol) 30-60mg IM, 30mg IV


    (30mg IM or 15mg IV if >65yo)


4. Fentanyl 1-2micrograms/kg (Most common adult dose is 


    50-100mcg IV or IM May be repeated q.10min. and should        be titrated to relieve pain up to a total dose of 3mcg/kg








1. IV access with blood draws


2. Normal Saline bolus as needed














EMT





EMT-I











EMT-P

















